
 

 Sporton International Inc. (Kunshan) Page Number : A2-191 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant1_2442_30~1000 

 
11G-CDD_Ant1_2442_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-192 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant2_2442_30~1000 

 
11G-CDD_Ant2_2442_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-193 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant1_2447_30~1000 

 
11G-CDD_Ant1_2447_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-194 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant2_2447_30~1000 

 
11G-CDD_Ant2_2447_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-195 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant1_2452_30~1000 

 
11G-CDD_Ant1_2452_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-196 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant2_2452_30~1000 

 
11G-CDD_Ant2_2452_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-197 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant1_2457_30~1000 

 
11G-CDD_Ant1_2457_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-198 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant2_2457_30~1000 

 
11G-CDD_Ant2_2457_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-199 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant1_2462_30~1000 

 
11G-CDD_Ant1_2462_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-200 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11G-CDD_Ant2_2462_30~1000 

 
11G-CDD_Ant2_2462_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-201 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2412_30~1000 

 
11AX20MIMO_Ant1_2412_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-202 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2412_30~1000 

 
11AX20MIMO_Ant2_2412_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-203 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2417_30~1000 

 
11AX20MIMO_Ant1_2417_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-204 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2417_30~1000 

 
11AX20MIMO_Ant2_2417_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-205 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2422_30~1000 

 
11AX20MIMO_Ant1_2422_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-206 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2422_30~1000 

 
11AX20MIMO_Ant2_2422_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-207 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2427_30~1000 

 
11AX20MIMO_Ant1_2427_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-208 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2427_30~1000 

 
11AX20MIMO_Ant2_2427_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-209 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2432_30~1000 

 
11AX20MIMO_Ant1_2432_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-210 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2432_30~1000 

 
11AX20MIMO_Ant2_2432_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-211 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2437_30~1000 

 
11AX20MIMO_Ant1_2437_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-212 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2437_30~1000 

 
11AX20MIMO_Ant2_2437_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-213 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2442_30~1000 

 
11AX20MIMO_Ant1_2442_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-214 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2442_30~1000 

 
11AX20MIMO_Ant2_2442_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-215 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2447_30~1000 

 
11AX20MIMO_Ant1_2447_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-216 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2447_30~1000 

 
11AX20MIMO_Ant2_2447_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-217 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2452_30~1000 

 
11AX20MIMO_Ant1_2452_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-218 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2452_30~1000 

 
11AX20MIMO_Ant2_2452_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-219 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2457_30~1000 

 
11AX20MIMO_Ant1_2457_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-220 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2457_30~1000 

 
11AX20MIMO_Ant2_2457_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-221 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant1_2462_30~1000 

 
11AX20MIMO_Ant1_2462_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-222 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX20MIMO_Ant2_2462_30~1000 

 
11AX20MIMO_Ant2_2462_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-223 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX40MIMO_Ant1_2422_30~1000 

 
11AX40MIMO_Ant1_2422_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-224 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX40MIMO_Ant2_2422_30~1000 

 
11AX40MIMO_Ant2_2422_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-225 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX40MIMO_Ant1_2437_30~1000 

 
11AX40MIMO_Ant1_2437_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-226 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX40MIMO_Ant2_2437_30~1000 

 
11AX40MIMO_Ant2_2437_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-227 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX40MIMO_Ant1_2452_30~1000 

 
11AX40MIMO_Ant1_2452_1000~26500 

 
  



 

 Sporton International Inc. (Kunshan) Page Number : A2-228 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

11AX40MIMO_Ant2_2452_30~1000 

 
11AX40MIMO_Ant2_2452_1000~26500 

 

 

  



 

 Sporton International Inc. (Kunshan) Page Number : A2-229 of 339  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95OWA0111  

 

 

 FCC RF Test Report 

 
Report No. : FR2N0411A 

 

 

    

<TXBF 1S2T> 

6dB Bandwidth 

Test Result 

TestMode Antenna Freq(MHz) 
6dB BW 

[MHz] 
FL[MHz] FH[MHz] Limit[MHz] Verdict 

11AX20MIMO 

Ant1 2412 18.92 2402.52 2421.44 0.5 PASS 

Ant2 2412 17.56 2403.24 2420.80 0.5 PASS 

Ant1 2417 18.92 2407.56 2426.48 0.5 PASS 

Ant2 2417 18.76 2407.72 2426.48 0.5 PASS 

Ant1 2422 18.76 2412.72 2431.48 0.5 PASS 

Ant2 2422 19.00 2412.52 2431.52 0.5 PASS 

Ant1 2427 18.88 2417.60 2436.48 0.5 PASS 

Ant2 2427 18.92 2417.56 2436.48 0.5 PASS 

Ant1 2432 18.76 2422.72 2441.48 0.5 PASS 

Ant2 2432 18.76 2422.72 2441.48 0.5 PASS 

Ant1 2437 17.60 2428.24 2445.84 0.5 PASS 

Ant2 2437 17.56 2428.24 2445.80 0.5 PASS 

Ant1 2442 18.96 2432.52 2451.48 0.5 PASS 

Ant2 2442 18.72 2432.76 2451.48 0.5 PASS 

Ant1 2447 18.84 2437.60 2456.44 0.5 PASS 

Ant2 2447 18.88 2437.60 2456.48 0.5 PASS 

Ant1 2452 18.88 2442.60 2461.48 0.5 PASS 

Ant2 2452 18.68 2442.72 2461.40 0.5 PASS 

Ant1 2457 18.32 2448.04 2466.36 0.5 PASS 

Ant2 2457 18.88 2447.56 2466.44 0.5 PASS 

Ant1 2462 18.60 2452.76 2471.36 0.5 PASS 

Ant2 2462 18.76 2452.72 2471.48 0.5 PASS 

11AX40MIMO 

Ant1 2422 37.04 2403.20 2440.24 0.5 PASS 

Ant2 2422 36.48 2403.60 2440.08 0.5 PASS 

Ant1 2427 37.68 2408.20 2445.88 0.5 PASS 

Ant2 2427 37.68 2408.20 2445.88 0.5 PASS 

Ant1 2437 37.60 2418.20 2455.80 0.5 PASS 

Ant2 2437 36.80 2418.28 2455.08 0.5 PASS 

Ant1 2452 37.12 2433.20 2470.32 0.5 PASS 

Ant2 2452 36.80 2433.20 2470.00 0.5 PASS 
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